
Risk stratification and 

Plan developed by cardiologist at discharge

Appt made at Regional Area Hospital at 

discharge or w/in 1-2 wks of discharge

Congestive 

Heart Failure?

ASA Allergy?Clopidogrel 75mg PO daily

ASA ec 81-325mg PO daily

Beta Blocker

Atenolol 25-100mg po qd or

Metoprolol 25-200mg po qd

LDL > 70

Add:

1.  Atorvastatin

    10-80mg po qd

OR

2.  Simvastatin

    20-80mg po qd

HDL < 40?

Recommend 

exercise and

Consider Niacin

as tolerated

Hypertension?
Treat for goal of 

BP <130/85, 

<120/80 if LVD

 6 weeks follow-up with Primary Care Provider

   1. Baseline EKG

   2. Discuss Code Status

   3. Chemistry Panel (if on ACE or diuretic)

   4. LFT’s (if on a statin)

3 month follow-up with Primary Care Provider

1.  Lipids

2.  LFT’s (if on a statin)

6 month follow-up with Primary Care Provider

1.  LFT’s (if on a statin)

Follow-up Cardiology Clinic Regional Area 

Hospital or ANMC within 6 months

Discharge from hospital

with a diagnosis of MI

No

Did patient 

undergo stent 

placement?

ASA ec 325mg PO daily

and

Clopidogrel 75mg PO daily

x 1 month then ASA alone.

*Stented patients may need 

3-6 months of combined 

treatment.

Maximize dosage until 

patient has side effects 

and to maintain SBP> 90 

and HR > 55 

 Risk Stratification:

 A. Invasive (catheterization) workup

    1. Full revascularization done

       a. medical therapy (per algorithm)

       b.  stress test at 6 weeks post MI

    2. Without full revascularization

       a. medical therapy

       b. stress test at 4-6 week post MI

 B. Noninvasive workup

    1. High risk patient

       a. medical therapy

       b. scheduled invasive workup and 

           revascularization

    2. Low risk patient

       a. medical therapy

       b. repeat stress test 4-6 week post MI

 C. No stratification

       a. medical therapy

       b. consider invasive workup for 

refractory symptoms

ACE I - Ramipril 2.5-10mg po qd

or Lisinopril 5-40mg po qd

AHA Step 2 Diet

Smoking cessation counseling

 Heart Failure Regimen (LVEF < 45 %)

 Week 2 - Uptitrate ACE-I, same β-Blocker dose

(Toprol XL 12.5 mg PO daily or Coreg 3.125 mg PO bid)

 Week 3 - Uptitrate ACE-I

(Ramipril 5-10 mg PO daily or Lisinopril 20-40 mg PO daily),

same β-Blocker, recheck BMP

 Week 4 - Uptitrate β-Blocker

(Toprol XL 25 mg PO daily or Coreg 6.25 mg PO bid),

              recheck BMP

 Week 6 - Uptitrate β-Blocker

(Toprol XL 50 mg PO daily or Coreg 12.5 mg PO bid),

              recheck BMP

 Week 8 - Uptitrate β-Blocker

(Toprol XL 100 mg PO daily or Coreg 25 mg PO bid),

recheck BMP

 Week 10 -Uptitrate β-Blocker

(Toprol XL 150-200 mg PO daily or

for large people Coreg 50mg PO bid),

recheck BMP

 Week 12 - Add spironolactone 12.5-25mg PO daily if K<4 & creat<1.5

Yes

No

Yes

No

Yes

No

Yes

No

No

Yes
Modify Guideline based on 

Heart Failure Regimen

Yes

Myocardial Infarction – Post-Discharge Care

Clinical Guideline

This guideline is designed for the general use of most patients but may need to be adapted 

to meet the special needs of a specific patient as determined by the medical practitioner.

 Approved by MSEC 6/22/11.

If comments about this guideline, please contact Ellen_Hodges@ykhc.org.
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